



LABORATORY REPORT

Example Client, XYZ123
1234 Warde Road
Ann Arbor MI 48108

EXAMPLE, REPORT W
WX0000003827 M 07/08/1978 45 Y

Referral Testing

Collected: 09/18/2023 11:48 Received: 09/18/2023 11:48

Table with 6 columns: Test Name, Result, Flag, Ref-Ranges, Units, Site. Rows include Ceramides (16:0), Ceramide (18:0), Ceramide (24:1), and various ratios.

-----ADDITIONAL INFORMATION-----
Liquid Chromatography-Tandem Mass Spectrometry (LC-MS/MS)
This test was developed and its performance characteristics determined by Mayo Clinic in a manner consistent with CLIA requirements.

Test Performed by:
Mayo Clinic Laboratories - Rochester Main Campus
200 First Street SW, Rochester, MN 55905
Lab Director: William G. Morice M.D. Ph.D.; CLIA# 24D0404292

MI-Heart Ceramide Risk Score 5 MMRL

Moderate Risk. Relative cardiovascular risk is 1.5x baseline risk.

-----REFERENCE VALUE-----
0-2 Lower Risk
3-6 Moderate Risk
7-9 Increased Risk
10-12 Higher Risk

Performing Site:
MMRL: MAYO MEDICAL REFERENCE LAB 3050 Superior Drive NW Rochester MN 55901

Reported Date: 2023.09.18 11:49 CERAM

LAB: L - LOW, H - HIGH, AB - ABNORMAL, C - CRITICAL, . - NOT TESTED